ILLUSTRATED SPARE PARTS LIST %\&/
FOR %\\*\
- | BUTTON SEWING MACHINE @

CB-301 CB-302 CB-503 CB-504
CB-506 CB-311 CB-313 CB-315
(B-516 CB-a17 CB-523

R PNl A . R : o



CONTENTS H % Bage.
MISCELLANEOUS COVERS(1) = = + = = s » = o o o ¢ HAN—BHRA) « o 0 o 00
COVERS & MISCELLANEOUS BUSHINGS = == = = = = + « « AN—RUFT o v afifh- - + 2
MISCELLANEOUS THREAD EYELETS = « = » = = ¢ v = o« SGHEAGR - « « » v 0 v 0o 00 3
NEEDLE BAR DRIVING MECHANISM = = + = = ¢ = ¢ « = » GHEBREAE « - + o o o o . ety
STOP' MOTION MECHANISM(1) <« o » o = is o o o0 o o s Abhy FE—Va Vi) - 5
STOP MOTION MECHANISM(2) =« = = = « - = - s s s ARy TRV I ) - 6
BUTTON CLAMP LIFTING MECHANISM = « « « « = « « « CSIHRI B - e e e 0 0 7
LOOPER DRIVING MECHANISM = = = = = = = « ¢ « o o & JU— N« + o o v 0 v . . 8
STITCH NUMBER REGULATING MECHANISM = = « = « « - - $IEUGHEMAE - » » -« « + g
FEED REGULATING MECHANISM = « =+ « = « « « « » e RV o 0 0 0 2 10
BUTTON CLAMP MECHANTSM =« = « + = = = & « =« N cBUPRIBEEE - - o - 0 0 o o 1]
€B-502,503,504,506 EXCLUSIVE PARTS =« + « = « « « - YT BTV » o 0+ 12
CB-511,513,515,516,517 EXCLUSIVE PARTS(L) = + + » - HTEFIVERAEEA) » » + 13
CB-511,515,516, EXCLUSIVE PARTS(2) =« « + « - » c o HTEF VGG ) ¢ o+ - 14
CB-515 EXCLUSIVE PARTS(3) = « = =« = v v 0 o v v s B 7 EFIVEHHEEGB) ¢ - - 15
CB-515 EXCLUSIVE PARTS(4) = « « « + = = ¢ o o v o s BT ETIVEERG @) - - - 16
CB-513,517 EXCLUSIVE PARTS(2) « + + = = = + « « « ~HTEFVEHRAEE Q) » - 17
GB-573 EXCLUSIVE PARTS |- viiw s S0 mladie: o ot ot e YT EFIVEREE - - - - - 18
INDEX ® » « o » ¢ o o o o o o o o o s o = e e e e B o s o e R [

[llustration of this Parts Book is based on the Model CB-501,
ZTDIN—DT o 21k CB-501 B BMBICLTA IAREHERLTEY £5,

T T

T







MISCELLANEOUS COVERS (1 A 23—k (1) : 18
Ref. Parts Amt,
Mo No : Description - ) £ Reqg.
1 0087501 Machine Arme « ¢ ¢ » ¢ ¢ @ s e F—Jyt o e 2 2.0 s« o oo}
2 008090 Serew(5/16-18 X31) » « « ¢ » » « ¢ FRU e ¢ @ 0 250 000 a g
3 000700 ¢ Knock Pine = ¢ ¢ = 0 & ¢ o 2% 0 « P—S AN R 22 We « o2
4 0087502 Hachineﬂed--o.oqoon9_-./\{.:;]{..-.,---‘--011
5 0094201 ! Side Cover Latch Springs ¢ * o » s H A KHA~IAR e » ¢ « « 2
6_' 004358 SQFEW(9/64'4UX5.6)' L, S N Sk S "[j::?\i;t AT e « 2
7 0088012 Button Tray Unit + » ¢ = = » « « « GUEIGH) « = v 2 s« « 00 o]
8§ - 004474 Screw(3/16-32X6.4) « » = ¢« ¢ o v s PRI e # 0«0 v new o?
g 0085120 Sid Cover Hinge Pine+ « « = » « ¢ e A KHN—L VIV e » + 2
10 _‘0{13473 3 Screq(3/16—7‘g)'-le R R _[j:,lﬁ_/ B R e c._n - « e @ 2
11 003471 Screw(3/16-32X4.8) » » ¢ ¢ o» o « R eiv a0 0 p v s a]
12 0087631 =  Machine Base * » * ¢ ¢ » » ¢ ¢ ¢ s N —F e v s s 0 e e o s s]
- 13 0085118 Felt Pad(3mm.Standard) « * » » « « r\-szwh(smgﬁ) « ol
- 14 0087635 Side Cover(Right) = « » » = « « o s A KHN=(F) ¢ o o » » =]
15 - 0087634 = Side Cover(left) + » ¢ o o » » « *HPL FHNA=(F) 2 o s <o o}
16 005483 Screw(11/64-40X5,5) ¢ o » o o « « NRPHF R 2 0 0 s ¢ ¢ s 29
17 - 0085256 Stop Motion Trip Lever Spring+ » =2RBiLN—sNFK « « ¢ » » « o}
18 0085244 Stop Motion Trip Lever = » » « « « BABHL JS— o & sin s o o o o]
19 - 004551 Screw(7/32-32X13) » » o s e e v s bR e+ s c 0 v ve s o]
20 _.@9357 Nut......o....._....—_j-‘y}..._...,..,:...,.l
21 006247  Screw(3/16-32X5.6) > = ¢ e r v SR s s cc o v 0w o]
QBT 000347 Nut..--o-u-.oo--.---j-)[\.o---_..-".",,,,l
23 0085245 Stop Motion Trip Lever Bracket = « #REHL N—IREIR e 250 o « o]
24 005047 Screw(3/16-32X8.5) « o » = « « o o bRV e o s Winw e e e 0D
28 0085331 Oiling Felt s « = » * ¢ « s o » s « Frjuh s o e e oinn s o 2
26 001109 0il Wick = ® s v e v o oo s et ofilic e o v v v v a e en 0
27 0085330 Oiling Felt» » « e o » s ¢ e v s s T jURo s s s ool o» o]
28 004353 Screw(9/64-40X7) + + « + 2 ss ¢ s hRU e e o e pra o]
26 001108 = O0il Wick e » = ¢ « » » = c o v v s e v o b sn e 0w e ]

e Pp—— - . I i T e o L N







-

COVERS & MISCELLANEOUS BUSHINGS AN—RUT v ¥ BliR 2
~ Ref. Pafts"; | | — ~ Amt,

' *bkét_ — Description = i £ Req.
1 0937532"_';;_ Arm Cover{left) » = = ¢ = = ¢ ‘%‘w‘}’ﬂl-\ﬂli‘—(,‘fﬁ)' s s e oo o]
"'2_;._._9095_54_.523;&'--lﬂas_her"'""""'*"UJJ#"""'_"'Z._

300504? — Screw(3/16-32X8.5) » = =+ + » * ERY s v e o s 00 109 2]

4 '094353-;--:?'_3 Screw(9/64-40X7) » = ¢ = * * = * bR e s o o2 20 s 22 2]
5 000937 Brand Name Plate ¢ «« ¢ 2 =c v « Qe v r o3 a3 £ 2 2]
6 E--Rlvet""’;'.’.' — 1}:_}{.@ .......*_..,4
7 ~ Model Plate(See the table) » + « « BIRMR(TREBR) » » = » » ¢ 1

: 8 : Rlvet i-e @ =8 s w8 - 8 & 3 i}@tb!.ttlh.rl.iz.
9:-_?_____0085145-2 Needle Bar Cover * *» = = » * ¢ = *QHENIN—o v ¢ . « - T

_ 13;?3 = 0il Tube(Short) » = « ¢ = » ¢ « ¢ 'ﬁfﬁﬂ%&(ﬁi)' . s s e & v e s

1 -'0{}85943 ____._---"""Nipper Releasing Plunger * * ¢ = - RIS B« « i a )

- 12 0085288 @ Thumb Nut~e » ®= = = > * = ® * % ¢ s RBEI IV EYTI c 0 v . o ]
= 13 -_---'90&75?3 - Machine Arm Front Cover=s = = * ® cTHiAE e = b s 2 e e sl

— 4 == SCI'EU(3/16'32X7-9) e ..ﬂ::?‘f:j s & s 3 8 = = % 3 '34

~ Eye Guard Supporting Bracket * * + PA H—FHffG * + > - -1

Eye Guard Suppﬂrto o & 8 8 B & & & ‘?,fﬂ...... Hﬂﬁﬁ! . = '1 s

Conical Spring Washer* * = » ¢ = QISR e e » o ¢ o o o 0 cs]

f'_-' '.'::_ SCPBW(II/S4'40X9 7) e P -lh,’%iju s & = @ ‘u'.u s 2 .1

- 18 _9{135142 Eve Guarde * « * &£ = v & s &3 ) s£e: S = 20 L 8
20 99&014 _w35her o0 e L = e s l'}.:}:"/_v « o0 e L e "_‘.2

F21 e 0@9995 = SCI'GW(MS"O.5XS) 2 s & ¢ 8 = & & [l:_j’.l{;j- e = m s s ats s s -2 .

- 22 0087633 Arm Cover(Right) = = = » » o« = » ;’-—A:b)\-—(:ﬁ‘) +r e 0 0]
23 006850 Stop?in""°'"""'}RI‘J‘fE",I'--_-g-...;

24 ~900366 . Nut P peeY e T e e o e s B lllj‘j}s,.... ‘___‘.*.-.*.-'..1..
95 006867  Connecting Screw(l/4- 24)(19) s o oHHAERTT e o s 0 2w e e s 0]

26 000663 Wagher = * * @ * * s s s s s e eulipe e s gee o]

— 27 pA04E8 - Rell Bip = > = *+ == ¢ o s 00 e s —JUEPIs o £ e o0 00 o]

28 0085110 Arm Side Plate = » ¢ « = o « o o « P—AKHH+ = + « o2 » ¢+ o]
29___“ — 006434 Screw(0/64-40X7,9) ¢ ¢ ¢ » = = ¢ « FRIF e o+ 00 w200 o]
30 ! QDS?SG : Screw(7/32*32)(45) e o '-:__' = _]_I_‘_:i(sj' s v s 8 o8y == + 1=

b3 R_e_.‘__f___.'ﬁq_.._{ﬂ to 46° « » + «See the follovwing page.

Model Plate | Parts No. | Hodel Plate | Parts No. S =

| CB-501 = 87682 CB-513 87600 =%
CB-502 87597 | CB-51b 87596 =
CB-503 87598 CB-516 87504 — =
CB-504 87599 - CB-517 87585 |
CB-506 87583 CB-523 87601
CB-511 87581 -

e e o S







COVERS & MISCELLANEQUS BUSHINGS

Ref, Parts
No Ko
31 000144
32 . .003653
33 003788
- 34 - 0085638
3b 0085114
36 000561
37 006044
38 0085424
39 0085425
40 0085417
41 - 0085502
42 0085503 -
43 .. 0085202
44 - 0085203
45 & 0087542
46 0087541

. *Pulley Shaft Bushing(Short) *

Description = -

Nutn R S S T T S ‘T“!""-!“n.»-:h*:_
Screw(7/32-32X6.3) » = o v o
~ Stop Screw(7/32-32X11) « « ¢ «
Feeding Cam Timing Pin = =« s « «
Machine Bad Swing Cover ® * .
Conical Spring Washer = = ¢ » » »
Screw(3/16-32X6.24) » = ¢ « o o

Needle Bar Bushing(Upper) s = « -

Needle Bar Bushing(Lower) « + »

Needle Bar Lever. Shaft Bushing

H‘Looper Shaft Bush.ing(ﬂear) o h
Looper Shaft Bushing(Front) «
Pulley Shaft Bushing(Long) -

] - » L]

Cam Shaft Bushing(Short) = -

L]

ANR—ROT ¥ 2 Btk

=

m:j-:s)l\. LR TR TR TR S
SRR et R e
CRAR9 PRI v e e
< RU D LNERALE
o Hﬂﬁﬁi}/ﬁ‘— L O L
o ILANR s o =
.ﬂ:jg:‘j. DNt T Mt
s $HEET o a2 (B) . -
ST oA (K)o -
D S DT

=T 2 () -

¢ p _.:: .-'.

L SR R T, ST s e

o o J—2NEll T w3 2 (Bif) ¢
e PVl T e a ()
s s PRI s () -

Cam Shaft Bushing(lLong) » » = * =«

# m,No.ltp 30+ ¢ » » «See the preceding page.

T AT T L T T

LT o ()«
C RLMT o a (&)« oo

Uy

.qtu.‘q'tplo

. B T e )

L L L] - e = * '] - L]

- - L] - L] .

g

E ] ] L] -

a4 4 W 8 @& W 8 a&a & =«

1
= N
* %




s S g F A RGP [ LA O g ot D o it S s o et e s s e e e g S S SRR
o A S o F 24 it il il T R CE EE A A i e L IR y

s
= A
L
1 =
B
5
WM.
i

. _ |_{b
A 7 s e = P
" % Sy Tt i riies LT s ;



MISCELLANEOUS THREAD EYELETS o BatR
Ref, Parts
Ne  Bo Description - #
-1 0087576 Thread Nipper Bar » » » +'s-».p o - #«agq-,@;,ﬂg. e
Z 0085274 Thread Nipper Adjusting Block + » » J#k 2 NRXFHEiH » -
3 004474 Screw(3/16-32X6,4) « + + » » o o s (bR« 0 s 2 s s s
4 0085942 Pins o vs vam vy s s v s s NARBIE I o5 9
5 0085840 Thread Nipper Adjusting Block Spring ABEI 28K » » s »
6 0085189 Thread Nipper® » » » o s » o o s s JAPRI v s 6iatain 5
7 006051 Screw(7/32-322<Z0 7) s x g r s LRI e
8 ~ 000586 - Spacer * + ¢+ + e AT T o o s
9 0085929 . Thread Pull-off Lever Adjusting Block = 5| 3} -
10 - 000554 Uasher---~-'--~o---~-lj}_;,\,.'...,.
11 004475 Screw(3/16-32><7 9) R TR ST T | o 5.7 A S T T e
12 0085291 Thread Tension Release Plate s s ERARE e » s e e
13 <2 006631 Screw(1/8-44X6.4) » » =+ o » o « NI RV s o 0 o
14 . 000332 NUbs s v » = «8 8.0 5 a0 n n oo Pghoe onsoeiss
15 7 0085811 Thread Nipper Bar Spring =+ » = « « i F oS R « »
16 006647 Screw(3/16-40X32) » « o s » v o o NRAPH R o o o »
17 004480 Screv(3/16-32X15,9) = + s ».v = « (R« v s o0 u s
18 - 000542 s Washer * = = » » o ¢ ¢ 0o o 0 o e s Jy Lk s o e o
19 0087201 Thread Nipper Bar Holder =+ » = « « AZHFd#ESHSEH » »
200 005047 Screw(3/16-32X9,5) + ¢ o s ee o o LRI e s 000 s s
21° 0085155 Thread Eyelet(Rear) « ¢ » ¢ « s v s $o 038 ¢ o o o » » &
22 005047 Sorev(3/16-30X8,5) + s -4 4 v s s i s
23 0085923 Thread Tension Disc Stop Pin * * » (AKX e o o o w
24 000182 Adjusting Nut = =+ « ¢ » o o« o o« HBHFHET o | o
25 = 0020126 Thread Tension Spring Bushing+ * *» A#MFF v FEU kR
26 0086277 Thread Tension Spring+ * = » = ¢« » RFPFINR > = s » »
27~ 1080232 Thread Tension Disc e + » » » » o « BEHLNL » » o o o o
28 006559 Thread Tension Post* ¢ ¢ » s o o o AT LHE s » = o« » »
29 0085276 Thread Tension Spring+ ¢ © » * + « AFHAINR = » o o »
30 0080705 -~ Thread Tension Spring Lift Washer « REAF AR « = o
31 006560 Thread Tension Post s = ¢ « « o o « LHIF o« o o » o+
32 000364 ~~ Nut» « » s » v e s s s o 0 o e T
33 0085924 - . Thread Tension Release Pin < ¢ * * JRER A/« + » »
34 0085925 ~ Thread Guide = » = * + = » ¢ ¢ o s JHERK ¢ » 0 o o »
35+ 10085315 . Thread Pull-off Lever:s « « s ot « “ ARG s » v o s
36 006131 ' Screw(1/8-44%26.2) S e a kR e e s wine
37 . 0085931 . Thread Nipper Block Spring < + * * REEI HPINR < s »
38 (085296 - | Thread Nipper Block * < * ¢ = = « ¢« BRI MPFE > 2 o ls »
39 000531 7= >Nagher * » =« s v o S s wa e ) gl g
40 0080393 ~ Thread Byelet(Front) « = « = = « » iRl » » o % v

x Ref'NOQQl t_O 52 P

« » See the following pagé.l

LS —

B w e 0w e wiW e e

o e e e e e e e e

e gt U U e e e

L2 Ll - - - a = W

L d Ll - LB

" 8 e v & \\

L] - - . = @ - -

AN A SR AN IR

- - _ SRR SRR RN " = 2w -

L] a ° ' ] - - = L]
- %

. & e © ® w® L] .

- L - . - L] - ® .

Amt.,
Req,

-
o

- - A - L] - - - »

\ Y
L 4 - - o hd K - L] - —a

b e D BTN BT D

L L] - - L] ] - . - -
R e B e e S S ]




5 S Pk R Y - Ry pan e e
e BT e S T e e T e = =
ST R A—————— i Tt S o W) % LEs —_— - — it . e W o o S L ————— ——
5 AnTmhT ETELLNS e N eeouan



MISCELLANEOUS THREAD EYELETS

Ref,

41
472
43
44
45
46
47
48
49

| 50 :
‘51_ 7

92

oy
'.r*

Parts
5%,
,0085953

004401
* 0032425

006558

' 0032425

000361

unsszvo '

+. 003573
000349

350330
0033?64

.r_

903572;:.:;_.'_ '

' Nut. R ]

_ Thread Eyelet(Lover) °
~Screwed Pin(1/8-44X6.5)

Description -
Thread Retainer Bracket‘

Screw(9/64 -40%3,2) « *
- Thread Retainer Plate *
“ Thread Tension Post * °
“ Thread Retainer Spring
Adjusting Nut s » = * *

- - - - - -

Nuto-oonooot-.n

Screw(1/8~ 44)(6 5) o

s ,m a's » 8 ®

Thread Eyelet(Upper) °* °

o.oc.ov.o’.

L]
'
.
L ]
L]
L]
L]
L]
L]
L ]

§§ Ref.No.l to 40' « « » «See the preceding page.

LI
M i

L] L] L ] L] L] - L] L] .-f L]

HiBath

[ - |
vjj\%?-ﬁ s .
'Jh""ﬁy o, s
« NGRS - o e

%ﬁ%ﬁ"e
s INB RN . .
- Fi T >
- fibiHE CF) »
» tn‘/;'ﬁ:‘)'o " .
o 52 B e
AT

e

« WitsRaE (E)

.....‘T..l_-.

B - L) - - ® - eAS L)

oY - a o e [ ® -

’ﬁ

3%

Amt,

Req.

e e e et et et e b et

- L] L] L] L] L] a - L] L ]

L -
e ]







NEEDLE BAR DRIVING MECHANISM St 2

Ref, Parts Z Z ' Amt,
__No_ Description = ol Z¢| R

I 0085201 DB STt v s s PR R
2 0085400 Needle Bar Connecting Rod,C.Set = * $f#02 504 Uy F. (i’ﬁ) |
3 0085401 Needle Bar Driving Eccentric + * * Bk Xt/ « » |
4 003649 S‘creu(l/4—28)<85)-""-'-fiﬁ;}aﬁ/°°"°"-°'l
5 003646 SCI'SU(]./4"‘28XE.35)‘ I e D o Lt:;ﬁij' LR T YO L T T Y ¢1
6 0085402 Ball Joint (Lower) ° ®e v 0 e 0 s ROy Ke o o 0 6 o a6 s |
7 004388 Screw(5/32-40X17,5) « » « ¢ o o o bR e v s 0 0 0000 e
8 000639 SealPlug'°-".----------;;u#%o--------....]_
9 ~.000287 0il Vick - - R A A iﬂism(?l.}v,“) ve e e e ]

10 - 000372 Lock Nut- s s ssn s o » s O PF o h(HERY) s ¢ 0 o]
XX ,'*"-‘1‘]085_407 . Needle Bar Connecting Rod < * * » » Oy RHE5H e « « « o » o 41
P 12 _’_'___, DIl Wick = ¢ 9 s s s e 6 e s e e .?ﬂ],}_{;(g&;ﬁ)- L R S |
13 "'000371_"-LOCkNLIt"'"""""ﬂyﬁj‘yh--..-.-.l
14 0085408 Ball Joint(Upper) » = ¢ ¢ » ¢ « ¢« o FHOR+ » « s o o5 s s o]
15 004391 Screw(5/32-40X11,2) =+ = ¢ » o o « bR v « s+ s a5 s o 4 4
16 0087640 Bﬂllstl}d"""'“‘"";‘f\ﬂ;ﬂz‘!linlqo-ril
1? 0,00579 WaSher""'"""""7“?:"/‘\’""""'-1
18 000357 ._Nut""""""""'ﬁ"?f*"""'-----l
18 0085415 =~ ~ Needle Bar Lever + = « » o » « « v QDT U 5.0 » o s s v o]
2ﬂ 905553 SCI‘EW(7/32‘32X12) e A P At T '_jh:%"“-. LI T A Ve By Ay ,2
21 0085419  ~ Needle Bar Driving Block ¢ = « « * SR « s 0 v « ¢« o v}
22 0085421 ~ Needle Bar Connecting Bracket » « « $145fg% « » & = s 50 ¢ « o ]
23 004398 Screw(5/32-40X9,5) ¢ ¢ » v o 'e s o kR s e v w0 00w 0w o]
24 0085278 Needle Bar .» = o » o o e w oie o e Yffe @ s o ' s v o a9 n]’
25 o —— Needle-n.-o'o.pq-o.-ﬁ-‘*--.--.--uo.-.l
26 005029 Screw(1/8-44X3.14) = = ¢ ¢ » o o s (bR 2 v s v s v 0 s o]
27 0087588 Stitch Plate(UPPer) Il T T K A A ﬁ-{-ﬁ(_l:) LI T S T ...’. (e T
28 005347 Screw(3/16-32X9.4) « + ¢ » co o (bR e o s 0 0w b oy
28 0087520 Needle Guard * = » » o « ¢ o o o s StMlIr e s s 0 o s v v a9 v
30 004474 Screw(3/16-32X6,4) » » = ¢ o v o o bR e o s v 0 o0 v v e s]
31 0085721 Button Clamp Lifting Link Lever Shaft ~ S L/2N—iil « s ».0 » o o]
32 003556 Screw(7/32-32)(10.3) L T A Sty L ]_h*‘/' o e L R 2
33 0087574 Link Lever Shaft Collar= » » ¢ « « ZRUN—lHF— 1+ » » « +»2
34 003638 Screw(B/32-40X3.2) + » = v o o v o bR 00 0 sie s 0op s . 0 ?
35 0085718 Button Clamp Lifting Link Lever « -« ._.R PIt—o 2 0 o st o o s}
36 0085504 Looper Shaft Driving Gear s * » » » XUMH(T) » » = « s » » o ]
37 ; 0{&3647 Screw(1/4_28x4.8) (P P T et llh:ﬁy ¢ s v el ina g u -2
38 0085717 Link Lever Driving Eccentric + *» «» ZXUNR—THFEV s o » « o]
39 003555 Screw(7/32-32X6.,4) =« o o o o o s bR e 0 o 0 s s 80 e w]
40 003559 SCreH(7/32'32X7.5)‘ LR T s N ‘_j_t:i'.y" LI T T T .1
4] 0085311 Spur Gear s » * ¢ » s o o o on o o SEPGH(K) s o o a0 » o 0 4]
42 006237 Screw(5/32—40)(3.18) L ) -ﬁﬁ’fj:?\?)- LI P Al e T e % |
43 0085297 Pulley Shaft Handwheel <+ * ¢ » « « WY RiRA —Jle o s o o o 51
- 44 003554 Screw(7/32-32X4.8) ¢ o » v o ¢ o s LRI s o s 4 v v 0 s ]
45 0085309 Intermediate Spur Gear =+ ¢ » » » «SEEHI(FA) » » » o s » o « 4]
v ﬂ-;’ﬁyo---..aoo-ol'

46 006279 Screw(5/16-32X12,45) +




.......




STOP_ MOTTON MECHANISM(1)

Bk
|

Ref. Parts
Mo Mo
1 0087535
2 004380
3 005606
4 000338 .
5 0087532 .
6 0006083 | ‘.
7 Q087536
8 /1001227
8 0087528
10 0087533
0087534
12/ -+4:/005122 -
13 0087539
14 . /000334
15 1005607
16 0087538
17 008150
18 0085638
19 0087537
20 0085235
21 0085323
22 0087540
23 0085237
24 0085247
25 0087527
26 0085239
27 000580
28 000373
29 0085241
30 005579
31 0085254
32 007619
33 0087587
34 005567
35: 003650
36 000366
37

4000000

' Brake Shoe Support

. Screw(3/32-56%4.5)

B R

Tr—

Description
Brake Link Holder ¢ °*
Screw(b/32-40%12.7)
Screw(5/32-40% 13.2)
Nutcp-oo-o-.
Brake Link
Screw(7/32-32X17,9) »
Link Pin Holder =+ + °
Screw(1/8-44%3.8) -
Brake Link Pin * * * °

3
"

L] L] L] - [ ] - - L] L] L]
- - - - - L] - - -

Brake Shoe = = *» = ¢ = ¢

Brake Spring ©* * * * * °
Nut'°"°""'
Screw(11/64-40X 25) -
Spring Hook « ¢ » * »
Screw(11/64-40% 11) -
Pinooo--tooo.
Brake Adjusting Plate *
Stop Motion Plunger Rod

®
L] » L] L] L] L] ]

Stop Motion Plunger * ° ° ¢
Stop Motion Levere ¢ * ¢ ¢
Anti-shock Conical Spring *

AbvTE

1 = 7 RO
s bR e e e et

"'j”“j{"""'

L] L] L] L] -

e 8w

s TU—=FYVY -
s kR -
YV IE/HL .
s bR e v e e

Tv—-F%Yri

s
o

* 7= F Y Al

«Tl—%a
kR -
'7U"‘#}{fﬁt
iz il s i 4
1 = S

L] L » L]

* TV —FEiN 8

T S R
T < SRR
» 7 L% F s -

L] L . ® [ ]

h 4

] l:lﬁZhv?'tf‘/ .

b

- I - |
T A #Uxaﬁﬁﬁ-

- L] L] - Ll . & - -

- [ ] - - . 8 ™ - e =

cHIEA B 92N s o 0
i XI“f)j'E'_‘;/a:/ﬁt

F i1/ PAS SCRCEE

Stop Motion Lever Restoring Spring Pin XR#Ah Y -
Stop Motion Lever Restoring Spring £—3i/3 WHIR »
Anti-shock Rubber s * ¢ = ¢ ¢ ¢ » '&ﬁ:‘u\- S

Washer =+ * »
Adjusting Nut s ¢ » » = » »

Stop Motion Plunger Rod Guard °
Screw(5/16-24X22.2) * » o s ®

Stop Motion Lever Attach Piece
Screw(9/64-40X5,3) ¢ ¢ ¢ » = o
Ball Pressing Plates = = = = ¢ »
Screw(1/4-40X10,3) = » « v ¢
Adjusting Screw(1/4-40X%15,5) *
LOCkNUt s ® 8 85 & % 8 ® &
Brake Shoe,Complete Set = * ¢ -

U)y-v---.

i, o NS

BT R e e

s AbwyFEEY IEA

']J:*y'°"!'oa..

s Ay TE-Vay

NS O
K= A -
S SR
TR e o
c W PZFwhb-
7'1/—#/.:.(&)

. - L ] L] -

5]

. - -

ot

'y L4 L] L] °

] L] ® L ] " e L] - - -

- L L - L] ]

- . ® ] L " ® ® ®- =

L]

L ]
»
L]
Ld
L ]

L d L] L L] L] L] L] L4 L] L]

—va vl 5

Amt.
Req.

©

P N Y T ec o

. = e . o '] L] '] L] ']

Pt et b Q2D b et BND S BND b

o

g

N o ® 8 @
b il B oo B S ]

v 4

Ea i T i e S







kﬁ

St e~ en '-jh- o .s.;. I

LIV ...l.

13

-
15

16

: 17
18

18
20

=~ 71

22
23
24
25

Parts
_ Mo

anaazﬁa —

- 003792
- 003791

“10335211 =
0085212

006256 =
000576 -
~ (00501
9352051:L 

0085217

0085221
0085220

0085219

0085218
003711

000981

0085223
003555

0085225
0087531

0037687

goss22z
0085214
006156

STOP MOTION MECHANISM(2)
Ref. =

Description

~ Stop Metion Disc = -

Screw(5/16-24 X 20.6)
- Screw(5/16-24X98.5) *

~ Stop Motion Pawl -+ °
~ Stop Motion Latch - -
~ Screw(7/32-32x11.1)

washer s & -'?',o s »
Nutnili_- ai b4 ®

——

¢ U R YT TR R

Washer & = = L : & = = L] L]

Pulléy Clutch Sp.r-im;

Pulley Clutch Disc -

Screw(7/32-32X121.4)

Pulley,Complete Set °

Grease Felt Cap* - -

Grease Felt = » = « -
Pulley Needle Bearing
Pulley * * = = » = »
Screw(9/32-32X3.2) -
Label “Grease” =« » -

Ball Seat» » = = = -
Screw(7/32-32X6.4) -
Ball 2 e § = e 3 8% »
Brake Wheel = = =+ - -
Ball s 8 ® % @& W ® =

»

Ll w & - L - " w L) w

®
-
L3
s
=
t 3
L]
*
s
L ]

~ Stop Motion Ball Bearing

zbyfﬁ—/a¢ﬁﬁﬂl 6

ﬂmt,
Req,

v AR FE=Ug e s o]

tnstol}:?‘jns-‘;i‘gn-gi
= 2 = = __[]:_JB,J-°*-~-!"'-3

e s AboFE=UaVRGD o1

Cer e ARy TE—Va VR - -1

----- ‘Ll::f‘/""'-'"**‘z.-
ﬁ'j‘.‘}V‘?'_"ét-!.t-.:_‘l -

"j"j')b"“-'—’.“-"*éi
-.-lj-y?“/.\,-. = ===
R JuRF Y 2 -

- -

WY

=ty

PTG FIRR e o o
s DS oFHe v o o
s ERT e s e e s s
s F—U () » < o
cJYU—R Tz ub X+
Y= Tz jup s =
« Z—=RKjuRPY .
s = s oo oo
s R e 2 s s e 0

!afﬁ}bgtlg.lgq

w - o - L ] L] L
w e e e

Y AR AT YR S R S ™
»

- L i - - L - - £ -

Mg R S IS i
im0

IS T AR B S T S S 3

Ll - L] L3 - - L] - - L]
- e .'n'_ L :\E_
el il N SN SR

w

R e e
s bR s s s 0 s
s H=—Jlts = s = 2 »
’7]/"-"‘#)\4"“‘}]{'
=l s s e s

-
A A S ™
o m e
Bw ey
m e e
T R
e T
| L SRR TR ] ]

O AL R







© B

0085295
0085707
0085416
0085156
004353
0085710

000574
006280
0087578
- 006038
0085701

004482

006045

(085228

005578

0085230
006046
0085227

006070

000576

000366
006004
0087577

004266

:-.._Nut....'.......--—-g‘j“?h-glooy

Thrust Rlngf . s 8- F W B
" Needle Bar lever Shaft - °

- Screw(3/16-32X17.6) - e .
- Nipper Bar Actuating Lever -+ *= *= ° S IA— s s e s

Button Clamp Lifting Link Connection U U2 Z -

(=]

Description -—.
Button Clamp Hanging Rod Roll- - - EIBEIGS U D

»

cHRIBI MY - » - -
c bkl o e
IR F IS Y - -
'R”J‘K}ﬂ)y{f*f .
By - - -
Button Clamp Lifting Lever Stopper S UOEIBE ¢ » ¢ =
Scrow(0/64-A0XT) = '+« » +-v e s + FRT e = v+ ¢ v vy
Button Clamp Llftlng Lever Spring * $l1#¢ 3 %{f 97,}9‘;”(:1&

Button Clamp Hanging Rod =+ * °
Screw(7/32-32%6.3) « = * *
Button Clamp Lifting Lever

o
w - (] -
NI =Sl T
TR e ST TN AR SR AL

&i-v-nnn.un

washarngnlanrlyast- fj)y_v.,.,,'.".
Button Clamp Lifting Lever Sleeve * &l[#£3 BY 2500 A
Button Clamp Lifting Link=® = = = - HUUT = »

Screw(3/16-32X2,2) = + » = = = » < hRY - = - -
Button Clamp Lifting Link Lever - - §lR3 %b’ﬁ

Serew(3/16-32X16) + » = = = = = < FRT» =« =
Screw(3/16-32%4,85) = + = >+ » = LR+ » & o

—
-
*

%
&
*
L
®

" L ML LA |
LT ST TR S T

IR R TR R e SR
e Uo o .'

Stop Motion Tripping Lever + = » = Abo T+ « » »
Screv(5/16-24%X22.2) = » » + + 2 s (FRT s + 5« o=
Stop Motion Tripping Lever Cam Roll:& R Rag - -
Screw(3/16-32X4,5) + + ¢+ + 2 » = s fRT e s o0 o .
Stop Motion Lever Shaft e+ « = = » « ApuFE—Ua/
Screw(1/4"24}(26.4) L P B OB e jJ:;ﬁy « = 8 8 8 &
Washer.--.---oo- --o"jyij.‘,nnqqa
Nl.lt"""'"""""T‘}’l”""""

W e e

'-_.\_"II_ A e Bb W
e le . L m o e

Screw(11/64-40%9.7) R o a o o
Thread Nipper Bar Link - il EAER Y _,;9

e e e e

L]
w
-
-

Screw(3/16-32x6.4) * -+

Ol E S SO S S R T St

7 -

- L " L » o L ]

e bR e o s o .. t 4 ea

e
oy '.

Req.

.g-*untwaq-un

o e e e

v - PPN SR ™ e St i AT

-
(it







)I/w-)fﬁjﬁ = =
= __&, = Description & % Reg.
= 1 _' 600 — Cam Shaft Driving Gear s s s s v s ok s e 0 8 5 b e s -1
— 2 _ Screw(1/4-28X4.8) * * v e g bR e 2 s et e e 0. of
_' 3_ = ' washer o8-8 A8 8- 8 % 8% T tj}y.‘, s e s s a2 e s .1.
= f09&5206'}-1'— ~ Looper Shaft Gear Ball Bearing * =R FZ YT s o 2 s s o]
5 0085505 ~ lLooper Shaft Gear= » = = = = = » ° AUHEH(E) s » 2 o 20 2 0]
6 0085506 = Looper Shaft Collares * » + = = * ° =Ml S — e oo o0 s s ]
~ 7 0085508  ~ Looper Shaft Sleeve< * = = = * = ° J— 2%l A1) — :f. seoen e

8 0085501 — looper Shaft = + = o « e r o 0 ¢ U2l e ¢ 2 0 s e a0 s s ]

g 0085513  Loop Positioning Flngar Cam(Rear) WhHL e o v o0 oo}
== '993ﬂ47'5-_—{-'-'_ '_'_-._",‘_::crew_(7/32-'32><3: B) s + o v v s s bR e s aee 0o ]
= __GO&ESGQ@;" = “looper Holder» =+ = = + + ¢ ¢+ '}U‘-J‘.‘gﬁ‘* '_ e s v e s s s]

12— 003670 .-"_"_-'__._'33crew(7/32—-32)<6 4)» e s v v v o b RF e e sa s e ne 0] '
13 (085520  Loop Positioning Finger Cam{Front) B AL = =+ +» = » o+ o1

14 003470  Screw(3/16-32X3. 2 e v s oo oo s bR s e s
15 0080314  Looper Holder Collar = = = = = -« e =N A AT = v s e s 2]

16 004386  Screw(5/32-40X5.,7)» » = + =+ » s bR e s e s s ne ]
17 0085168 lagher * * e v s s vnsnne sl )ier e st s i 6]

= 18 00855722 Loop Positioning Finger Yoke Slide Guide “ X AT A FRH » « =1
s 18 005339 Screw(5/32-40%4,73) » = =+« » s bRT e+ e e s e 0]
0 0937523 Loop Positioning Finger Yoke Slide _ﬂ_‘SlZ*::ul' Feoooeess]
=91 .ﬁ087521 . Loop Positioning Finger =+ ¢ = = *_* ST s e

22 (085517 Loop Positioning Finger Link Pin « A% &3 Ciflis oo o s s s o]

= 23 0085518 Loop Positioning Finger Link Roll+ R%WE M+ » » » = = o o o ]
94 0085515  Loop Positioning Finger Link = «  RERULT « o o = o s ol

25 006044 Serew(3/16-32X6,24) » + = = ¢ o o PR+ o+ 0 s 2 0 0002







_© STITCH NUMBER REGULATING MECHANISM o
Ref, Parts R

=

Na Mo Description —- & £ - Res.
1 0087545 Cam(Right Side) = « = »» = o » cFHPRUHL s o 2 ¢ o 0 o 0]
2 | ~ 903551 = SCI’QW(I/Q ZBXIQ 1) T A 'Jt*‘y 948 , =~ = ._.4 }
3 (087548  CamShaft Gear =+ + » = » + ¢ » » c Gyp—LFF e v o s 2 o s o] -
4 003647 Screw(1/4-28%4.8) ------o:ih:fn,«........_..__,g_
5 0085723 = Cam Shaft Collar =« + = = = « » = -GIHBEUNLADFT—+ » « « =1
. Q{}B?ES]. caﬂl Shaft» o = = = ¢ » 2 s s 2 ]%I}j"}j_\m = = 8 = = o » .1.
= &08?544 Caﬂ.(LEft Side) s 8 8 s B 5 = 3 % @ ﬁu&%”j}z‘ e 3-8 » e s s

1
1

i
s Il

- 4001001 s - M (Cross Sewing) (Extra) " (+$ﬁ%)(ﬁ&m)
0087543  CamCollar = « + + =+ = = s s e <SRUPIAT—+ s 2 c 2447
"~ 0036846 -  Screw(1/4-28X6,35) c = ¢+ ¢ = = s bR e 2 6 s s _,'.__ = :

— 098'3559 ~ Stitch Number Regulating Cam,C.Set Q{‘ﬁﬁgﬁﬁ(ﬁl = :

A it
D D e ] =3 o
] . M

=11 0&875?0 _ Stitch Number Regulating Cam = = - SHEMlE -  « = = » » « + ]

12 0085303  Stitch Number Regulating Link- « - QIEGAESU Y2 » » = «0 - o1

- 13 006237  Screw(5/32-40X3.18) <« = =+ = o s bR« + 2 0 0o a0 0]

14 0085305 Knob * = @ = » » ¢ s s « s « = » .ﬁﬁﬁﬁﬁ-yvi .__.' .. :'.-_ = <1 ' :
15 0085306 Spring -+ c c st e e e s o s QHEBINENR s n atn e s ]
16 006138  Screw(5/32-40X2.9) » ¢ v s v s e s bR e e b s aw ]
17 0085312  Stitch Number Regulating Lever(24,32 Stltches) ﬁﬁﬁﬁﬁp =21
18 0085322  Stitch Number Regulator(24,3Z Stitches)$E i » » = = » = -1
19 006046 = Screw(3/16-32X4.5) > ¢ + = =+ o s bR e o o o o s =
L 2 - = ': # 1 -

- 20 000554 Wagher =+ = «'v. s o v s s e 00 e Bglipar s

91 005552 Screw(3/16-32XB.8)r s e st ve s ERUe o s munwin s o
2 BBS0 ook Nub v s e e s rRuhae sesie s
B 00312 Screw(I/B-MXT.0) + v s e BARY s =

" L | "

»
L

L

®

A
L

L]

»







FEED REGULATING MECHANISM

— N N Description 5 £ ' Req.
"“3_"'-'?*-;"01337133' Graduated Plate (Fr-earni:l’ﬂuam‘.'}1 aetenr HIBRIEU HEBAR = » = ¢ = - - 1
- 2 004474 _SCP&U(3/16“32)(64)""??!'_[’::ﬁ/'-"-é_!.!--o¢2
'3 0085280 Indicator(Front/Rear) * = = » » « Bk L2t —2 » « + = - =]
4 0!04394 - Screw(5/32-"4..0)<4.7)' e e 'Jh;i"f;' s s e s 2 5 s 8 59
5 0085619 Link{lLarge) = = = * = = = = » « « «GiBFYYLD2(K)= » = = = 1
6 006046 Screw(3/16-32X4.5) » + » = » s = c bR s « « o 2 2 5220 2]
7 0087400 Slide Block(Frent/Rear) « * =+ = = = FifReRUGHENBH « « « = » » - 1
8 0087401 Feed Regulating Lever(Front/Rear) « Rifhnk V) JAMiHE = « « = » » =1
g 0085615 Feed Regulating Lever Pin- = = = - HEUBE Y+ ¢ ¢ 22 2 ¢ 2 22
10 006893 Screwed Pin(3/8-24X7.0) + = = + < EPURY - « » + 2 2 2 » + 2]
~ 11 0085613 Feed Regulating Lever Roll = = » « 3R ZI s o » = = + = = « 27
- 12 0085614 Link(Swall) « « ¢ » = ==+ = s + s GEEY U I UR)» + = » « ]
=13 ﬁﬁﬂg&'? Nut---*'&*--w.&'i_!-_y-.-j‘jy[\.--....1...1
- 14 000554 Yagher = = = = s ¢ ¢ 0 s s s a4 s s yi/d s o3 22 22220a2]
15 006857 Screved Stud(3/16-32X5.6, T3-3IXT.9) bR s+ » = =3 2221
16 0085622 Link{(Medium) + = = » = « ¢ » = = ~G@HAU YT () = » = «1
17 0085185  Feed Regulating Lever(Right/Left) * A& E UM > = = » = » = = o]
18 0085164 Link(Right/Left) = = = = = « « = + FERUY T < 2 » » 2 » s ]
19 006045 Serew(3/16-32XA,85) = ¢ » s s s s bR e s in cssan ol
ZQ = m?ﬁisg Slide Plate®s = = & & s =2 s 2 » = 'Eu_ﬁ' = 2 8 3 5 % & -2 --;_g_:.l
 21-1 0087546  Feed Plate(Standerd) =+ + * = = = - REUEIME) » » - « = = « -1
21-2 0087547 » (for Large Button)(Bxtra) # (K@IH)UEES) - - 1
_22.__--.g---_"g_.-....-.........;..-.--_--..--a..,,_,,,_,é‘__.__-_
23 005552 Screw(3/16-32X8.3) ¢ » o = ¢ = » s (LR s+ o 2 2 0220 2]
24 000264 Nubs = * » @ » o o s s 2o s 00 sBHIF O e oo o022 20]
25 0085630  Indicator(Right/Left) s = = = = = - ZEHEURIE = == » = =]
26 0085628  Slide Block (Right/Left) « = = « « « ek UBMMIBT » » o » » « <1
27 (06866 Serew(1/4-24X13.6) = = = » =« =« = FWEIR I = = » = = 2 » s + 2]
28 0085298 Graduated Plate Support = ¢ + = « « HEEUSES » » o » o o ¢ « 7
28 0085163 Graduated Plate(Right/Left) = = « - FhAEUHBH - = » = = = = |
30 005424 = Screw(25/256-48X8) e + = = = o o ~GHEIR » + 2 ¢ 2 s 0 2. o]







Z BUTTON CLAMP MECHANISM 3 _ 1. 1

Rﬂfi Eﬂl'tﬁ : Amt.
Mo BNo Description —— . ) £ Req,
1 0087583 Button Clamp Lever Holder Basement,C.Set @HES ﬁﬁﬁ(}ﬂ) e el
2 0087552 : - Button Clamp Lever Holder Basement @i1#k 3 ] A e
~ 3 0085822 Button Clamp Lifting Rod = « » + - GBEI4BA e + o o 0 o . . .
4 003653 Screw(7/32-32X%6,3) » » » s s o s IERT e s 0 o oo s 0o u g
5 - 005546 Screw(3/16-32X12,7) o » » s o o o (K30 s sis s u 5 8 s s .2
6 000554'-:Washer"'"""""""7")‘5"-’%'"-------.2
7 0087584 Button Clamp Lever Holder,C.Set + - SR I HATE () » » » » + o
8 0085819 Button Clamp Stop Levers » « « « « gpk3 ﬁﬁﬁ’ﬁpz\-—o |
8 006039 Screw(5/32-40X6.5) « « o+ v o o o bRTT e 0w v 0 v aw w0t
lQ 306439 ScreW(5/32h4UXT-g)' L e e _[L‘_:f\_/' e -1
11 0085804 Button Clamp Lever Holder+ « » « « GHRIIAIG » » » » o o » o1
12 006138 SCPE}U(3/16‘32X2,2)' S S e L |
13 0085815 - Button Clamp Lever Spring+ + = » « GBI NK + » o o o o o 4 o}
14 Q087581 Button Clamp Lever(Left) =+ « « « « @Btz (%) - |

15 0087582 Button Clamp Lever(Right) » « « « « GBI (F5) + » v « » o o o o
16 006238 Guide Screw(5/32-40X3,8) = + « + « LNRIT o » s o ¢ s o o 4 > 9
17 006050 Screw(3/16-32X4.04) = » o o v o o (R s o s 6 o'W s e 02 a9
18 0085810 Button Clamp(Left) = » » » « ¢ o «GURIIH(A) e = o o o v s o
18 0085811 Button Clamp(Right) « » « = « « « « GBI (AE) . o o o s o & 41
20 004387 Screw(5/32~40X3.2) « » » + o+ v o R » 4 s s v ae ]
21 0085813 Positioning Pin+ ¢ + + = = « « ¢ QLTI 0 o o 0 0 . 9
22 0085816 Button Clamp Sllcler° s s e IR e s s s ey ]

23 000238 N v s s as s s Py s v s s
24 006864 Adjusting Screw(1/4- 32X42) s IR s e e e e u
25 000269 Adjusting Nut - T e v e s EITOR e t s e e e s .
26 0085715 ~ Holder Basement Spring = « = « + « QBRI WHEAMITIAR » » » o 1
27 0087580 Hinge Pine » r « ¢+ o o o o o o v EYUPY v s 0 s v 0ss
""'.Ll:*f)‘"""""'.z

28 008526 Screv(9/64-40X4,4) » » « »







CB-502, 503,504,506 EXCLUSTVE PARTS YTEFNERES 0 12

Ref. Parts - ' Amt,
No  Na Description - == Req,
___gg 0085660 Cam Shaft Driving Gear “=-a.: 2.2t k=l s e 0 00 _.g?_
2 0087627 Cam Shaft Gear = « » = + = « = ¢ 'T?ﬁ""-ls¥? S reesaea]
3 0087628 Cam(Right Side) = « » = + « = « « « BRI HLe o s e 02 e s
4 0087646 Fabric Pressure® * = = = ¢ = ¢ « s HIT » o ¢ ¢ s s o s s 5 s o]

- 5 0087024 Stitch Tongue{(Upper) = ¢ + = ¢ » « JA(E) e + « = ¢ « 2 = o & o]
6 001225 Screw(1/8-44X2.8) = » = + = o » « FRT e e 2 o 0t e 2.0 s]
7 0087012 Edge Guide § * ¢ = = = = = ¢« = «5EHl e o o oia s s 0.0 s 20
8 : 000538 wa_sher 2.8, Bl 4 W ®om e-R ® s 8 8 @ Ij.:):‘/_‘, e % »_ o = * o s = _!-;2:-.

004395 Screw(5/32-40X3.5) + = » » = ¢ ¢ c FRU e s v 20000 . 0D
9037547 Feed Plate = = = » = = » » s « » = p£1J45 . = s s s s e s .1

~ 11~ 000554 Washer * = * ¢ = o 3 » s 00 = + 2 P uib s e onw a e 2 s v 37—

=17 005552  Screw(3/16-32X8.3) = = = + - S s e
13 0087648 Edge Guide Holder» = = = » +» « - -Eﬁﬁiﬁﬁ- =

14 0087645 Slide Plate s « » ¢ = ». s s+ s » + 21 .. =

15 0087006 Link(Right/Left) = = » + = = « « « ;2281 'J,«fﬁ? ..-.'-_ tee e e ]
16 0087005  Feed Regulating Lever= =« = = « « « FHPE UM+ + ¢ ¢ 0 o o 0 o]

- 17 0087014 Link{Large) Pin= = = = = = «» « « - Gk 1] 1] > 27 () E’.‘/ s e o]
18 0086014 Cam Shaft Collar * » * » = = « « « FAYIHT— =« » s+ s+ » 2 o]
18 003646 Screvw(1/4-28X6.35) » = 2.+ e ¢ + ¢ LRI+ ¢ ¢ 2 s 0o a2 2.
20 0087615 Cam(Right Side) - S UL VAR ]




cB-511,513,515,.516,517C1) [V~




B e o
-

CB-511,513,515,516,517 EXCLUSIVE PARTS(1) 'U'T‘E‘.?")D%Jﬁﬁ]@@(l! 1. 3ENS
Ref. Parts —. Aot .
.M Description AN Re
Jl'&- 0087186 Button Clamp Lifting Leveér o C RIS IS . ., "“%4
2 0087197 Button Clamp Lifting Lever Sleeve * A~ ¢ v v 0o pain s « 1
3 0087511 TrimmingLink"'°'!-----;’%-};}]UU:/Q.-------..]_
4 005602 Screvw(11/64-40X5) » « o » o o 4 R |50 1
5 0087508 Trimming Lever « « ¢ ¢ o o o o . 8 1) LB 7 G e 1
6 005603 Screw(3/16-32X5) « « ¢ ¢ « v 4 . CIERI et e el e et v 1
7 0087508 Trimming Lever Bracket =» » = .« . -}hﬁU{JLz){—-é?. C oo ea e
8 007311 Screw(11/64-40X12,6) = » » « « « AR s e e a'g
g . 0087512 Trimming Slider Guide = * » « « « & B AR e s ~ 1
10 009303 Screw(11/64-40X20,3) « « » « o & R B e T e e g v 1
11 0087518 Link (Front/Rear) (Small) « » o » « « RIERRE Y U2 ()« v v o 0y
12 005604 Screw(7/32-32X17.3) » o « « o CUEARIE v e e e e etet e e 1
13 005605 ..  Screwed Pin(3/16-32X4,56) « « « & A N A R o !
14 0087517 Link Presser « ¢ « « v o v 4 . o, BIERIE ) U T HAT « v o o1
15 004440 Screw(11/64-40X8.3) =+ » « « &« . N} e S R A RN I RO SRR el :Ii:.';
16 0087513 SwingBl-ock°--o--------q‘ﬁl)%-----.._....l_ i
17 0087510 Trimming Slider s « » » s o o o o ';,SﬂﬂJUI;%U‘{E?- WA AT R S R R [ III':I
18 0087515 Trimming Connecting Plate(Small) * SRED AR (UN) ¢ ee s PO it
18 005601 Screw(11/64~40X7) « o o v o + & BRI e e o1 i
20 009853 Screw(11/64-40X6.5) « ¢ » » » R R e e e e e e “2 it
4 000538 Washer-'-'--------'-'j-y;‘z-\,------_.._._.g
22 0087514 - Trimming Connecting Plate(Large) - HE U BESRT () « voe o s o1
R 0087516 Movable Trimming Knife '+ « « « » R e e RS
24 005600 Screw(8/64~40X4) + « ¢ o o o . O 1ot 1P T SV S AR 1
25 0087505 Movable Trimming Knife Sleeve s « - BIAZR =T« v o os . o1
26 0087503 StitchPlate'----------ﬁ»{-ﬁ--.......,...l'
27 0087507 Fixed Trimming Knife <« « » » AN R S e e e
28 005044 Screw(1/8-44%2.4) °""'-°¢$ﬁ---........2l
"j"-l)mltclonoongl..

29 0087524 Pulley Shaft =+ ¢ » » « « & . ,




4757,

R\ Y

T ————————— e T e



-

SR

CB-511,515,516, EXCLUSIVE PARTS(2) YT EFIVEEE Q) 14
Ref. Parts =, ' : Amt.,
N N Description ez i 22 .
-1 0087162 Button Release Lever ° « « wowa—s QUEEML I~ o s o o4 & % R"QSIL
-2 004440 Screw(11/64-40X8,3) = » » « o » s bR » o s s 0'e o s 0 0w h
3 0087141 Button Release AdJustmg Block o SUBHIRRER Y » ¢ » 22 0 v 01
4 000554 Washer = =« ¢ s = = &« » B 5 B S I S R g < 1
5 004475 Screw(3/16-32X7.8) + » = + s » ¢ s bR s o o a v s s s a0 g
Ly 0087555 Wiper,Complete Set « = + » » o « ¢ JAINN(H) « « 0 » o o s s a] |
7 0087564 Viper Lever Holder <« » » » o ¢ ¢ « A NLUIX—f e o s o aa o] |
8 0087558 Wiper Levers | = ¢ o ¢ « s o v o s GANPIN—0 o 2 s 0 s s'a] |
9 006048 Screw(3/16-32X4.4) » = = = =+ ¢ s bRV s s 0 a0 naw s na]
10 0087557 Wiper Holder Ceme s v v GRS R s a aeon e g
11 D0O87556 Vipep:s s s e ®va v v aavih w w B A )N N onie w i s N )
12~ 000556 Washer = » ¢ e e s v oo v oo s )y dps's a s s siawn o]
13 = 0087562 - Wiper Lever Operating Pin® » « ¢ + T AN NR—ERIL Y o » » 1
14 ~ 0087563 - Operating Pin Holder =« = » + « « « YV ERAIE » = « o » « o 1/
15 003638 Screw(11/64-40X4) « ¢ » ¢ o v o o LRV e « s v s s v v o0 g |
16 0087565 Viper Return Spring® » « « + ¢ » c DA NEUINR o o 00 o 5.0 :
17 005047 Screw(3/16-82X8,5) » ¢ = v s o o a bR e o v 0w viaain . a]
18 0087056 Push Rod Block Spring+ « + + » « s Povanu RTpw A1+ |
19 0087140 Push Rod Block + ¢ = =+ v v « e v FyyapnoRZOwde » o1 |
20 0087167 Push Rod » « = ¢ ¢ c ¢ o v 0 o s Sfj./:r.ﬂjl\----...lf i
-21 0087142 Button Clamp Release Lever Bracket $ITHE 3 IR L S —ERfet B e _.. it : :
22 004358 Screv(9/64-40X5,6) = » » = o o o o LR e o 0 v o ain 0 aiing |
24 0087143 Button Clamp Release Lever <+ « » « SIHRIBHMLAN—+ o » = o 01! |
24 004561 Screw(9/64-40X3) = « s+ = o 4 o o bR v 0 0w a sins 4 0] i
25 004255 Screw(5/32-40X8.T) = » » o o o s o bRY e o s v n a0 n] :
26 000644 Spring Washer» + « « v v« s v o c AFYUT Dy prn « s 0] |
27 000592 Spacer ° + + s s e e v v e aw s RNR—H e s s s e aiae sl
28 0087615 Cam(Right Side) (CB-516) » » ==+ s+ ZHERY AL s » o s s'sa s 1 | |
29 0087621 Side Cover(Left) =« « « » » » « s s H 4 RKANR—(K) > « o » 2 s 1A ii:
30 0087233 Hinge Pin(Front) * « « s » o o s s L VU (H) > o2 e+ o ol ] |
31 0011286 ~  IC,C.Set * = ¢ e v e s v o e o o IUMBRUHRICGHL) ¢ ¢ v b o o1
32 0087234 Hinge Pin(Rear) « » = ¢ « s v o ¢« s L/ /() s » o o s v o1
33 0011493 W lait> > o5 s we =Ny v s v % i/
34 0087245 IC Unit Supporting Plate Bracket « ICHUfIEHE » » « o » » o o o ]|/ i
35 0011295 - IC.C.Set'-'---'--°'-'1f~)7°HIC(ﬁ) .....1,’f .
36 0087244 « IC Unit Supporting Plate =« + ¢ » “ICHRAf < + v 2 @ o s v o a1 '
= 2% 001203 SCPEW(9/64"4UX4-5) e S R o j_tj'./! L B R T e S T 1»
38 007006 Screw(8/64-40X4) » » = = s o o o o (bRIT eV w4 ."-, sous
-~ 38 0087252 Stop Motion Tripping Lever + » » « XNy s » = s sv o o o1 |
40 0087247 Magnet Unit s » » = « s »o0 0 4 » & zby;fm-;r{?‘*.y I*(ﬁ)- ]
| ¥ Ref,No.41 to 51 +--<<See the following page. !




I‘,,:_ e ,&54?&,‘?%,;%5% ﬁ%é% ,.,Q,,ﬁa.%%é%;%s??,ﬁ,_ﬂy ek L TR R RS

4

1

) M

CcB-511,515.516(2




CB-511,515,516, EXCLUSIVE PARTS(2)

Ref.
o
41
42
43
44
45
46
47
48
49
50

51

Parts
No
004404
0087249
004352
0087622
0087623
003646
006237
0085303
0085305
0085306

006139

Description ~T

7€ F VR (2)

v Y

Req.

Screw(3/32-56X5.1) ¢ » eiwmoa, 2 o o (FR e s 0 00w o0 000

Magnet Unit -+ °
Screw(9/64-40X11,3) =« = = »

Stitch Number Regulating Cam,C.Set %43k & Gi) -
Stitch Number Regulating Cam(Quter)$t&(FsNlg « « -

Screw(1/4-28X6.4) « o ¢ « o
Screw(5/32-40X3.18) ¢ < ¢ = =
Stitch Number!Regulating Link
Knob = = = = »
Spring * * * ¢ v et e e s

Screw(5/32-40X17.98) « « = »

I% Ref.No.l to 40 +++++See the preceding page.

s ® @ & @

s kR o o 0
- $HEEE Y Vo
« PHBGHETY =< 3
- SHEGRE AR -

'J_['_’.;‘Fyo ® s @

oo o SHEGIEIMRT TRy () - 0 1
o o s (BRI es ol e




15

 cB—515(3)'_




e

CB-515 EXCLUSIVE PARTS(3) PTEFNVEHEHEEG) 15 |

Ref, Parts = Amt,

Na No Description -7 o % : Req.

1 0087238 _ Button Clamp Lifting Lever(Large)- §ii#k I B5 2 5 o (k) —SIL

2 0087240 Button Clamp Lifting Lever(Large) Stay Sk 3 BT VS IE T

3 006240 Hing_ePin""""""'l.”.:/‘:"jt“}/'----.---al_

4 000145 Nul:""""""""7“:1#""-'"“°‘1'

5 0087239 Button Clamp Lifting Lever Link » « $IRI WX ISV yus e o

6 004100 Screw(11/64-40X3,2) » = » o ¢ o o (LRI s v o« o o 4 o L R

7 0011521 Solenoid Link Pins » » + « ¢ e o « YL A RYY IV 00 o]

8 0033024 Retaining Ring, » » = = = e v v v s ARG FYDT e o v o, 2

9_’-(}911294 - Solenoid'"I"""""‘)Vx’ffl‘f""""-'l

10 0011491 Solenoid Cover « ¢ = « v o v « ¢ c YL JARAMN— ¢ o v . 1

11 004127 Screu(M4—0.7X6)"--------1[;:11;‘,.7--9........4:_ |

12 0087236 Solenoid Supporting Sleeve « « « « Y 2 ¢ RIRfF AU =T e o ag | S

13 0087235 Solenoid Supporting Plates « « « « Y 24 RIRAI e o« 00 0 01 S

14 009883 Serew(M4-0.7X25) » » « ¢ « o« e v ¢ bRV e 6 ew 0w 0., Ta |

15 0087237 ~  Solenoid Supporting Plate Spacer » ¥ L+ J 4 FRAEASR~H - » 2 .i-

16 004472 Screw(3/16-32X17,9) « & « « o o s bR @ 0 0. S

17 0087241 Button Clamp Lifting Rod s « « S I A s e v ey 1 1

18 005526 Screw(D/32-40X8.3) * * v ¢ ¢ 0 0 W hRU e v 04w w0 al. e 1 |

18 0087124 Shank Space Foot = * » » » « « . CHRHUGE S 2 v e e e e S

20 000551 Wa-sher‘""'"""""}':‘1:'/'\’"""""1' |
= : ; H

84 MR SereQAEBIXTe - cni iR s s i nnc e )

22 S| i

0085637 Feed Plate(for Large Button) - « - 26 U4k (RQNH) » »




i6

 CB-515(4) ==




"~ CB-515 EXCLUSIVE PARTS(4) YT EFNEREEE@ 16
Ref. Parts = = Amt,
N N Description —— T BQH_;
1 0087255 Solenoid Starter,Complete Setrsas YL /A4 KA —4 (ﬂ) sos s |
2 0011501 Solenoid,Complete Set+ =™ ¢ + » + YU J AR (M) s e o o o=«
3 0011504 Solenocid Cover = = + = » = » » « « YL JARKHIIN—=2 = o « + <1
4 000667 Spring Washer = * = ¢ » = « o ¢« « o ZPYUHGyidr e « ¢ o o §

— 5 009954 Screw(M6-1X8) » + o ¢ s » o « o« » R e ¢ oo s e e nn .y
B 006910 Screw(6.8-26) * » * ¢+ 2+ o s« bRV e ¢ a0 e 0 ane B
7 0011520 Solenoid * + = = + ¢ ¢+ = ss s s c YL I AR oo v o 05w o]
&8 0033024 Retaining Ring/ * = « = « « = + + & }Ki\‘p'}fu_;jga s s 0 el
9 000187 Vasher + « = *'s o & ¢ s ¢ o 0o s ey s o s 20 s 20 s
- 16 0011521 Solenoid Link Pine = = = = ¢ « ¢ = | 2 4 I-IJ/-§ l_:“y =
11 000457  Rubber Cushion + =+ * = v + v+ s e SNA=Hoygies s oo}
12 0011508 Solenoid Plunger Collar« = » = « « 75 ;xii--v';_i_;@-.-n: =
13 008977 Screw(MB-1X25) » ¢ ¢ = = « « o « ¢ FRIT e ¢ o0 o 2 s a8 0 sl
i4 0011503 Stop Motion Trip Lever - s s o BEEILIN— <+ s e s s 0. a]
15 0011508 Solenoid Cover Plate « = + « « = « Y JA KAN—FlL—h = +1
16 0032971  Solencid Spring+ = = = = = + + + + YL I L RNK o 2 0 000}
17 0011505 - Solenoid Cover Rubber Cushion+: = * YL A KANR—FL M« « |
18 0012302 Cord Bushing * ¢ = * = » ¢ = ¢ + ¢ J—RF /g s + 2 s o« o o]
18 0611857 Foot Switch Support* ¢ « = = = « « Jo R AL S FHAE « « =« « |
20 0011708 Control Box Stay * = = . ¢ ¢ « + QRO I ZATF A > = « » =2
21 0011333 Control Box,Complete Set = * « » « HIGHEEE) » = = = » « « -]
22 0011298 Foot Switch Unit » + = ¢ ¢ « ¢ ¢« « AH KL AAL S F () s » » - ]
- 23-1 0011943 Power Cord(for 100 Voltage) » » + - EEHI—F(100VE) = = » « = 1
~ 23-2 0011944 ” (#» 200 2 ).« # (200 #)a s e 0 o]
- 23-3 0011845 " (m 220 7 e o o " {220 o)« « » . . 1
- 23-4 0011946 i (# 280 »n )s o= " (380 ) » 2 » o1




CB-513(2)

18

| cB-517(2)

e



CB-513,517 EXCLUSIVE PARTS(2) STEFVHESEQ) 17
Ref. Parts -  Amt.
N Na Description ~ . & E7 Req.
1 0087646 Fabric Pressure+ » = » « « @™o+ T+ « ¢« ¢ o "0 o 0 . 00
2 0087024 Stitch Tongue(Upper) = < ¢« = « « « JA(E)® ¢ = = ¢ ¢ & o « & .1
3 001225 Screw(1/8-44X2.8) ¢ ¢ o v o o ¢ o ERT e o 0 n 0 00004 o]
4 (087220 Edge Guide = + + + » = ¢« v = » s + 5P e v o o n s s v 00 saf
5 000538 Nasher = » » » « o s +» « e 2yl aie s e e s
6 004385 S8crew(5/32-40X4.7) + » » + + + = o X s v e e e e v e ...
7 0087647 Feed Plate + -+ » + ¢+ 5 w o v+« « PP e o « v s o e o« 4]
8 000554 Vasher « + <fs st tr st DyYpen i sio. iy
8 005552 Screw(3/16-32X8.3) = = » ¢ = + ¢ « bRV . « . s e e eae ey
10 0087648 Edge Guide Holder= « « + « » « « - FHWAFA s « 2 o ¢ o o 0 o
-11 0087004 Slida Plates » si» ¢ o s e % s o s kB c U o v ss vy o]
12 0087006 Link(Right/Left) <« » » = « « ¢« s sfmE Yy« « . =
13 0087005 Feed Regulating Lever« = « = « « « il - « = ¢ o o & .
14 0087014 Link(Large) Pin= =« = ¢ « » « o « “HSEUYL I (KIPY s » o]
15 0086014  Cam Shaft Collar = = » « = « « « « HAFAS—« ¢ + ¢ + ¢ o« o]
16 0‘03545 SCFGW(I/‘I-RBXG 4) 2 = s s T ’_[j:?.f/t = = .'- _i == ‘a 2 s
17 = = = 2 5 2 & o = s 2 3 7 o 5 & 3 2 o 8 2 s 8 v s s s l.ln.n.q..._._.._
18 0087300 Button Necking Holder,Complete Set #E%ﬁéﬁ]m;yﬁf (M) s » « s o1 |
18 0087121 Feedi’late-"°°-'°"°'EUE"'-~*-------1- :
20 0087301 Button Necking Holder(Lover) Unit - KL (F)M) = = = « « « 1 |
21 0087304 Button Necking Holder(Upper) -+ » « SIGRLA ()« + » - s e s e
22 003832 Screw(11/64-40X4) « » = » ¢ s o v [LXIT e o s v v e 2 5 5 2 s 1 é
23 0087305 Cam(Left Side) = o ¢ « ¢ « ¢ o o HIHBEUNL ¢ o 0 o 00 0 o] |
24 308?306 Calﬂ(nght SldE)' e e 'EEEUﬁA: s = =1 ;




O ot RN R AN R G A il O

TN 3 PR

i SR R i

R R o A o R e

4.

D)) aMm _

I e i i ey e




CB-523 EXCLUSIVE PARTS 7T R, 5
- Ref, Parts = - Amt,
N N Description ~— = B . Req.
=1+ 0087215 - Thread Guard Plate « *» oo oo S EH« - SR
2 0087219 Needle Bar =+ » = = = « » s ¢« o & o BFB . » o o o« v 0 o ., + o1
3 0087213  Thread Cutting Knife Support * - + #HjY AAXBAIE s # 2 « 0 22
4 001203 ~ Screw(8/64-40X4,5) » = » + o+ s o FRY e v 4 s 0000 ., 7
5 0087212 = Thread Breakage Preventive Plate - %{]] UBHERE > « » ¢« o0 o1
-6 0087211 ~  Thread Cutting Knlfe s e v s e s s MU I s oi a5, o5 s
7 004321 Serew(1/8-44X6.4) v o ws e s bR e s s sie vee gl
8 000327 Nut--°--*---'*-----~3‘-y}»°--"'-!? =
g 0087651 - Fabric Pressures « » « ¢ » o« + T + ¢ + « + ., ‘e o0 s .1
10 0087214 Thread Cutting Knife Stopper * « - HiJU A A A k % s oo s o]
11 000644  Spring Vasher® +'+ « « = ¢ ¢+ » « XA FYU T, U ,;_;l., e
12 001223  Screw(§/64-40X7,5) ¢+ « + + « s « « LR . -
18 = 000322 -2 Nats » = + = 4 i o ¢ v v ecan nsFuheossoiiinns siats
14 0087220 Edge Guide = ¢+ * » + + = « s « CEMLe e e e e c s sa el
156 000638  Washer + = + + v ¢ ¢t 0 0 s 00 s e yUb e e i, s ey
16 004395 Screw(D/32-40X3.5) + = » ¢ ¢ ¢« ¢ o FRI e 2 . 4w s ..
17 0087652 — Feed Plate + ¢ « » » » « « ¢ v v Ul o5 - . ., s 1
18 000554 ~ Washer « = = ¢+ ¢ ¢ v s ¢ o v LU ... s, =
18 005552 Screw(3/16-32X8.3) ¢+ » » =+« + s bR e e v s s . T e s}
20 0087648 Edge Guide Holder= = + = » + » « «SEHEBAIL e o o v v 2 2 0 ]
21 00876‘45’ Slide Plate« » » + + « = 4 s 3 -Euvé‘l\u s » 8 8 & ol sl o1
22 0087006 Link(Right/Left) = = « o » = 2 « s BEEYY 22D « s < e e
23 0087005 Feed Regulating Levers * = s = » .« EAREUB » » « 2 o v 01
24 0087653 Cam(Left Side) = = = » + « » - « < Jig 1) H 2 & te s a0 .01




€B=501

Parts Page Ref. Welight
No. ~ No. No. (g)
gopoo1o” 2 17
000014 - 2 20
000144 -2 - 31
000145 15 - 4-
000182 3 24
000187 16 8
000238 11 23
000264 10 24
000268 11 25
000287 4~—=19
000322 18 13
. 000327 18 8
000330 -3 51
. 000330 -8 22
000332 .3 14
- 000332 .7 2
000334 5 14
000338 5 4
000847 1 22
000347 10 13
000348 3 48
000357 - -1 20
000357 4 18
600358 .6 8
000361 3 46 -
00p364 3 32
000366 2 24
000386 5 36
000366 7 28
000371 4 13
000372 4 10
000373 5 28
000457 16 11
000458 2 27
000501 8 9
000501 8 3
0005631 3 38
000538 12 8
000538 13 21
000538 17 5
000538 18 15
000542 3 18
000551 15 20
0005654 2 2
000554 3 10
000554 g 20
000554 10 14
000554 11 6
~ 000554 12 11
000554 14 4
000554 17 8
000554 18 18
pOO556 14 12
000561 2 36
000574 7 11

INDIEX

Parts Page Ref-oWaight!
No. No. »No,  (g) |
000576 6= 7
000576 27
000579 4 17
000580 5—=-97
000586 3 8
000592 14 27
000639 4 8
000644 14 26
000644 18 11
000663 o095
000667 16 4
000700 1 3
000721 2 8
000728 2 6
000937 2 5
000981 6 20
001108 1 28
001109 1 28
001203 14 37
001203 18 4
001223 18 12
001225 12 6
001225 17 3
001227 5 8
003470 8 14
003471 =1
003473 1 10
003554 4 44
003555 4 39
(003555 6—22
003556 4 32
003559 4 40
003572 3 50
003573 3 48
UU3baB 4 34
003638 14 15
003646 4 5
003646 « 9 g
003646 12 19
003646 14 46
003646 17 16
003647 4 37
003647 8 2
003647 g 4
003649 4 4
003650 5 35
003651 9 2
003653 2 32
003653 7 4
0036353 11 4
003670 8 12
003711 & 18
003788 2 "33

|
|
|
|
|
|
|
1
:
i
|
!
|
|
|
|
|
1
|
|
|
|
=
|
|
|
!
|
r
!
|
l
|
|
|
!
|
|
|
|
:
|
|
|
|
|
!
|
!
1
!
!

Page = 1

Parts Page Ref, Weighd
No. = No. — No. - (g) 2
003791 6 3 =
003792 6 2 =
004100 15 &

004127 15 11

004255 14 25

004266 7 31

004312 -8 23

004321 18 7

004352 14 43

004353 1 28 :
D435 91—
004353 =7 ~ g :
004358 1 §

004358 14 22 2
004386 8. 1 s E
004387 11 20 3
004388 4 7 2
004380 5 2 Z
004391 4 15

004394 10 4

004395 12~ g 4
004385 17 B

‘004395 8 18

004399 - 4. 23

004401 -3 42

004404 14 41

004440 13 15

004440 14 2

004472 15 18

004474 = -
004474 3 3 :
004474 4 30

004474 10 2

004475 2 14

004475 3 11

604475 14 5

004480 3 17

004482 7 19

004551 1 19 £
D0458! 14 24 =
005029 4 96 5
005044 13 28 3
005047 1 24 E
005047 2 3 E
005047 3 20 e
005047 3 22 2
005047 14 17

005122 5 12

005338 8 19

005347 4 28

005424 10 30

005493 1 16

005526 15 18




LNDEX Page = 2

Partz Page Hef, Weight! Parts Page Ref?”wﬁﬁggtl%’parts Page Raf. Weight
Ko —Ng_ No_— () | “No. No. Neo. (@ -No.— —No.=—No. o
065543 15 21 — | 006560 a3 81 0032425 -3 43—
005546 11 5 = 0032426 3 45

PORGES =9 21

= _ 0032871 16 16
005552 10 23 !

005552 (2 12
005552 1 9

N06631 3 13
006647 3 16
006850 e -28
006857 10 15

AR

|

|

|

I

|

| 0033024 15 '8
006864 11 24 | 0033024 16 8

|

|

|

|

|

i

!
|
I
|
|
005552 18 19 | 006866 10 27 0033764 3 52
065553 4 20 | 006867 2 25 = :
005567 5 34 | 006893 10 10 0037687 6 25
005578 7 22 | 006910 16 6 —
0p5878 5 30 I _ 0080132 2 10
005600 13 24 | 007006 14 38 0080232 3 27
005601 13 19 | 007311 13 8 | 0080314 8 15
005602 13 4 | 007618 5 32 | 0080393 3 40
005603 13 6 r | 0080705 3 30
005604 18 12 I 008047 8 10 | —
005605 13 13 I | 0085110 2 28
005606 5 3 | 008080 1 2 | 0085114 2 35
005607 5 16 | 009150 & 17 | 0085118 “1 183
005756 2 80 | 0093083 13 10 I 0085120 1 ~g
== : I 009526 11 28 | 0085142 2 19
006004 2 18 | 009853 13 20 | 0085143 2 18
806004 7 29 | 009883 15 14 -~ | 0085144 2 15
006033 5 6 | 009932 17 22 | 0085145 2 g
006038 7 17 | 009954 16 5 | 0085155 '3 21
006039 11 9 I 009977 16 13 | 0085156 7 8
006044 2 37 _ | 009895 2 21 | 0085163 10 28
0os044 8 25 ' [ | 0085164 10 18
008045 7 20 : | 0011294 15 3§ | 0085165 10 17
006045 10 19 | 0011295 14 35 | 0085168 8 17
0oe046 7 24 I 0011286 14 31 | 0085188 '3 '8
006046 9 19 | 0011298 16 22 0085201 =4 1
006046 10 6 | 0011333 16 21 | 0085202 2 43
006048 14 8 | 0011491 15 10 | 0085203 2 44
D06050 11 17 | 0011493 14 33 | 0085206 6 10
006051 3 7 | 0011501 16 2 | 0085206 8 4
006070 7 26 | 0011503 16 14 | 0085211 6 4
006131 3 36 | 0011504 16 3 | 0085212 6 5
006138 11 12 | 0011505 16 17 | 0085214 6 12
006139 8 16 | 0011506 16 15 | 0085217 6 14
006138 14 51 | 0011508 16 12 | 0085218 6 18 °
006156 6 13 | 6011520 18 7 | 0085218 6 17 -
006237 4 42 | 0011521 15 7 | 0085220 6 18
006237 9 13 | 0011521 16 10 | 0085221 6 15 *
006237 14 47 | 0011709 16 20 0085229 ¢ +1 —
006238 11 16 | 0011857 16 19 | 0085223 6 21
006240 15 3 i 0011943 16 23-1 |- 0085225 “§ 23
006247 1 21 | 0011544 16 23-2 | 0085227 7 25
006256 6 6 | 6011945 16 23-3 I 0085228 7 21
006279 4 46 | 0011946 16 23-4 | 0085230 7 23
006280 7 12 | | 0085235 5 20
006434 2 29 | 0012302 16 18 | 0085237 ‘5 23
006438 11 10 ! | 0085233 5 26
006558 3 44 | 0020126 3 25 | 0085241 5 239
006559 3 28 | | 0085244 1 18




Parts

Page Ref. Weight
No. No. No. (g)
p0B5245 1 23
0085247 5 24
0085254 5 31
0085286 1 17
0085260 6 1
0085270 3 47
0085274 3 2
Q0B5276 3 29
0085277 3 26
0085278 4 24
0085289 e A%
0085290 10 <)
0085291 i e b
0085285 7 B
0085296 A=—08
0085297 443
0085298 10 28
0085303 9 12
0085303 14 48
0085305 9 14
0085305 14 49
0085306 9 15
0085306 14 50
0085309 4 45
0085311 4 41
p085312 .9 17
0085315 3 3b
0085322 g 18
0085323 5=-21
0085330 y =20
0085331 1—25
0085400 4 2
0085401 4 3
0085402 4 8
' 0085407 4 11
00854098 4 14
0085415 419
0085416 7 T
0085417 2 40
0085419 §=—=F
. 0085421 4 22
0085424 2 -38
0085425 2 39
0085501 8 8
pOBE502 2 41
0085503 242
0085504 4 36
0085505 8 5
00855068 B8 B
0085508 8 7
ppgs509 -8 11
0085513 8 g
0085515 B8 24
0085517 g8 22
0085518 8 23

=
£
E
A
(3}1
=
A

Oy

4
=
4
i
A
i
4
i
A
=
1
A
A
i
4
4

~IND X Page
Parts Page Ref. Weight!l Parts Page Ref. We igh
No. No. No. g) | No. No. No.

0085520 8 13 | 0087012 12 7
0085522 8 18 | 0087014 12 17
0085600 8 1 | 0087014 17 14
0085613 10 11 | 0087024 12 5
0085614 10 12 | 0087024 17 2
0085615 10 9 | 0087056 14 18
0085619 10 5 | 0087121 17 19
0085622 10 186 | 0087124 15 19
0085628 10 26 | 0087133 10 1
0085630 10 25 | 0087140 14 19
0085637, 15 22 [ 0087141 14 3 %
0085638 2 34 | 0087142 14 21
0085638 5 18 | 0087143 14 23
0085660 12 t | 0087162 14 1
0085701 7 18 | 0087167 14 20
0085703 7 16 | 0087185 7 13
0085704 7 15 | 0087186 13 1
0085707 7 6 | 0087197 13 2
0085710 7 10 | 0087201 3 19
0085711 973 | 0087211 18 -6
0085712 7 | | 0087212 18 5
0085715 11 26 Z | 0087213 18 ' -3
0085717 4 38 | 0087214 18 10
0085718 4 35 | 0087215 18 1
0085721 4 31 | 0087219 18 2
0085723 9 & . 0087220 17 4
0085804 11 11 | 0087220 18 14
0085810 11 18 | 0087233 14 30
0085811 11 19 | 0087234 14 32
0085813 11 21 | 0087235 15 13
0085815 11 13 | 0087236 15 12
0085816 11 22 | DOR7237 15 15
0085819 11 8 | 0087238 15 1
0085822 11 3 | 0087288 15 &
0085911 3 15 | 0087240 15 2
0085623 3 23 | 0087241 15 17
0085924 3 33 | 0087244 14 36
0085925 3 34 | 0087245 14 34
0085929 3 9 | 0087247 14 40
0085931 3 37 | 0087249 14 42
0085940 3 5 | 0087252 14 39
0085942 3 4 | 0087255 16 1
0085943 2 11 | 0O87300 17 18
0085953 3 41 | 0087301 17 20

| 0087304 17 21
0086014 12 18 | 0087305 17 23
0086014 17 15 | 0087306 17 24

| 0087400 10 - 7
0087004 17 11 | 0087401 10 8
0087005 12 16 | 0087501 1 1
0087005 17 13 | 0087502 1 4
0087005 18 23 | 0087503 13 26
0087006 12 15 | 0087505 13 25
0087006 17 12 | 0087507 13 27
0087006 18 22 | 0087508 13 7

s e e A R e 3o I o ]




INDEX P

Parts Paga Ref. Weight! Parts Page Ref. "Weiwhtl Parts Page Ref, Welight
No. No. No.l (g) No. No. No, {g) No. No. No, (g)

0087509 13 21 0087583 11 1

0087510 13 17 0087584 11 i

0087511 13 3 0087587 5=—-33

0087512 13 2] 00B7588 4 27

0087513 13 16 0087615 12 20

0087514 13 22 0087615 14 28

0087518 13 18 0087621 . 14 29

0087516 13 23 0087622 14 44

0087517 13 14 0087623 14 45

0087518 13 11 0087627 12 2

0087520 4 29 0087628 12 3
0087521 8 21 0087631 1 12
0087523 8 20 0087632 2 1
0087524 13 29 0087633 2 22
0087527 5 25 0087634 1 15
0087528 5 8 0087635 1 14
0087531 6 24 0087640 4 16
0087532 5 5 0087645 12 14
0087533 5 10 0087645 18 21
0087534 5 11 0087646 12 4
0087535 5 1 0087646 17 1
0087536 5 7 0087647 12 10
0087537 5 19 0087647 17 7 =
0087588 5 16 0087648 12 13
0087539 5 13 0087648 17 10
0087540 5 22 0087648 18 20
0087541 2 48 0087651 18 9
0087542 2

0087543 9 8

0087544 8 7-1

0087545 8 1 0088012 1 7
0087546 10 21-1

0087547 10 21-2 0094201 1 5
0087549 8 3

0087550 10 20 4000000 &5 37
0087551 8 6

0087552 11 2 4001001 9  7-2
0087555 14 6
0087556 14 11
0087557 14 10
0087558 14 8
0087562 14 13
0087563 14 14
0087564 14 7
0087565 14 186

! I
I f
| |
| |
| !
! |
! |
I I
! I
| I
I I
I I
f !
| |
| |
! |
| !
| |
I |
l I
I !
| |
I I
| I
| I
[ !
I |
| I
45 | 0087652 18 17 |
| 0087653 18 24 |
! I
! I
I !
| !
| I
I |
! I
J I
I {
| I
I !
I |
I I
| l
[ |
I !
! !
I !
I !
I !
| I
l I
I I
I I
| I
! I

0087568 8 10

- 0087570 9 Li
0087573 e 13
0087574 4 33
0087576 3 i

~ 0087577 7 30
0087578 7T 14
0087580 11 27
0087581 11 14
H1—15

0087582

e e e o




